
 

 

FLORIDA DEPARTMENT OF ENVIRONMENTAL PROTECTION 
Division of Environmental Assessment and Restoration,  Bureau of Watershed Restoration 

NORTHWEST DISTRICT • OCHLOCKONEE–ST. MARKS BASIN  
 
 

FINAL TMDL REPORT 
 
 

TMDLs for  
Munson Slough, WBID 807D (Dissolved Oxygen);  

Lake Munson, WBID 807C (Dissolved Oxygen, 
Nutrients [Trophic State Index], and Turbidity); 

and Munson Slough below Lake Munson,  
WBID 807 (Dissolved Oxygen and  

Un-ionized Ammonia) 
 
 

Douglas Gilbert, 
Richard Wieckowicz, Ph.D., P.E., 

Woo-Jun Kang, Ph.D., 
Erin G. Wilcox, and Ben Ralys 

 

 
 
 

June 7, 2013 
 

   



FINAL TMDL Report:  Ochlockonee–St. Marks Basin; Munson Slough, WBID 807D (DO), Lake Munson,  
[...]
and 48.3 µg/L, respectively.  In this case, the median TP in this hypereutrophic waterbody is 
less than 0.06 mg/L.  COT (2007) notes that Goose Pond receives drainage from a large 
urbanized watershed and is a “degraded eutrophic system” with “some of the poorest water 
quality found in any lake system in the area.”  Based on this characterization, Goose Pond is not 
suitable as a reference lake.  However, the median TN, TP, and Chla in this degraded system 
are 0.57 mg/L, 0.062 mg/L, and 10.1 µg/L, respectively.  Alford Arm, while not a true "lake," is 
flow through and shallow, and has other characteristics similar to those of Lake Munson.  Alford 
Arm has median concentrations for TN, TP, and Chla of 0.60 mg/L, 0.044 mg/L, and 8.3 µg/L, 
respectively.  The TN:TP ratio for Alford Arm is 13.6.  Lake Killarney, characterized by COT as 
eutrophic and surrounded by residential development, has a median TN, TP, and Chla of 0.73 
mg/L, 0.033 mg/L, and 11.8 µg/L, respectively, with a TN:TP ratio of 22.   

The trophic state target for developing a nutrient TMDL for Lake Munson is a long-term average 
TSI of less than 56.  Based on the evaluation of similar lakes in the TRPP, achieving co-
limitation of TN and TP should also be factored into the lake restoration.  Based on the condition 
of all the lakes evaluated in the TRPP (except Goose Pond, which is slightly n-limited with a 
ratio of 9.3), co-limitation is a reasonable target for Lake Munson.  The average TN:TP ratio for 
the co-limited lakes in the TRPP is 21.8.   

 
Florida Department of Environmental Protection 

19 



FINAL TMDL Report:  Ochlockonee–St. Marks Basin; Munson Slough, WBID 807D (DO), Lake Munson,  
WBID 807C (DO, Nutrients [TSI], and Turbidity), and Munson Slough below Lake Munson, WBID 807  

(DO and Un-ionized Ammonia); June 7, 2013 
 
3.2.3  Munson Slough Below Lake Munson (WBID 807)  

DO Impairment 

The DO criterion in Subsection 62-302.530(30), F.A.C., requires that DO shall not be less than 
5.0 mg/L.  Normal daily and seasonal fluctuations above these levels shall be maintained.  
Algae blooms can also cause DO supersaturation.  Paragraph 62-302.530(x), F.A.C., notes that 
TDG shall not be greater than 110%.  This translates into a requirement for the DO% portion of 
TDG to be less than about 150% (Kumar 1984).  These exceedances are noted in Table 2.3.  
The exceedances for DO were linked to elevated BOD5.  Additional recent data on diurnal DO 
are in Appendix D of the Supplemental Information report and Chapter 5 of this document. 

BOD5 TMDL (addresses DO impairment) 

As has been the case for over 20 years, the Department has used the 70th percentile 
concentrations of BOD5 from STORET data collected from 1970 to 1987 as the target level 
below which BOD5 values will not cause or contribute to low DO conditions in the water.  The 
documentation for this analysis is contained in Friedemann and Hand (1989).  The 70th 
percentile level for BOD in streams (including slough systems) is 2.0 mg/L.  Based on the 
Department’s experience assessing DO impairments in streams (Friedemann and Hand 1989), 
if BOD5 is less than 2.0 mg/L it is not considered as “causing or contributing” to low DO 
conditions in the water. 

Un-ionized Ammonia Impairment 

Florida’s un-ionized ammonia criterion for Class III freshwater bodies states that the un-ionized 
ammonia shall be less than or equal to 0.02 mg/L, as ammonia.  This criterion has been 
adopted by the state to protect aquatic life from the toxic effects of un-ionized ammonia and is 
not a nutrient-related criterion.  A regression approach based on equations provided in Chapra 
(1997) was used to establish the TMDL target.  Since there are an infinite number of 
combinations of pH and temperature (TEMP) to use for design conditions, a statistical or Monte 
Carlo approach was used (EPA 1999).  Using the mean and standard deviation for pH and 
TEMP in WBID 807, random normal distributions of 1,000 pairs of pH and TEMP were 
generated using Excel.  Given a mean value for NH3-N, random normal distributions of NH3-N 
were also generated for each pair of pH and TEMP.  The NH3-U was then calculated for each 
set of 1,000 values using an equation provided by Chapra (1997).  The number of exceedances 
(NGSTD) of the 0.02 mg/L criterion was then tabulated for each mean NH3-N.  A regression line 
was used to estimate the concentration of total ammonia that would not result in an impairment 
for un-ionized ammonia in Munson Slough (Chapra 1997).   
 
  

 
Florida Department of Environmental Protection 

20 



FINAL TMDL Report:  Ochlockonee–St. Marks Basin; Munson Slough, WBID 807D (DO), Lake Munson,  
WBID 807C (DO, Nutrients [TSI], and Turbidity), and Munson Slough below Lake Munson, WBID 807  

(DO and Un-ionized Ammonia); June 7, 2013 
 

Chapter 4:  ASSESSMENT OF SOURCES 

4.1  Types of Sources 

An important part of the TMDL analysis is the identification of pollutant source categories, 
source subcategories, or individual sources of nutrients in the watershed and the amount of 
pollutant loading contributed by each of these sources.  Sources are broadly classified as either 
“point sources” or “nonpoint sources.”  Historically, the term “point sources” has meant 
discharges to surface waters that typically have a continuous flow via a discernible, confined, 
and discrete conveyance, such as a pipe.  Domestic and industrial wastewater treatment 
facilities (WWTFs) are examples of traditional point sources.  In contrast, the term “nonpoint 
sources” was used to describe intermittent, rainfall-driven, diffuse sources of pollution 
associated with everyday human activities, including runoff from urban land uses, agriculture, 
silviculture, and mining; discharges from failing septic systems; and atmospheric deposition. 

However, the 1987 amendments to the Clean Water Act redefined certain nonpoint sources of 
pollution as point sources subject to regulation under the EPA’s National Pollutant Discharge 
Elimination System (NPDES) Program.  These nonpoint sources included certain urban 
stormwater discharges, such as those from local government master drainage systems, 
construction sites over five acres, and a wide variety of industries (see Appendix A for 
background information on the federal and state stormwater programs). 

To be consistent with Clean Water Act definitions, the term “point source” will be used to 
describe traditional point sources (such as domestic and industrial wastewater discharges) and 
stormwater systems requiring an NPDES stormwater permit when allocating pollutant load 
reductions required by a TMDL (see Section 6.1).  However, the methodologies used to 
estimate nonpoint source loads do not distinguish between NPDES stormwater discharges and 
non-NPDES stormwater discharges, and as such, this source assessment section does not 
make any distinction between the two types of stormwater. 

4.2  Potential Sources of Nutrients in the Munson Slough/Lake Munson 
Watershed 

4.2.1  Point Sources 

In Leon County, 15 permitted WWTFs are currently located in the Munson Slough/Lake Munson 
watershed.  Of these, 5 do not have a direct surface discharge, and 10 permittees potentially 
do.  These facilities are permitted through the NPDES Program in Florida.  During the past 
decade, several treatment plants have changed their discharge points and or treatment 
processes (Table 4.1).  Figure 4.1 shows the locations of the wastewater facilities in the 
watershed. 

The following 10 permittees have a potential discharge:  Ready Mix USA –  Mosely Street Plant 
(FLG11358), Florida Rock – Tallahassee (FLG110319), Trinity Materials Plant 32 (FLG110307), 
Lake Bradford Estates STP (FLA010148), Sandstone Ranch WWTF (FLA010167), National 
High Magnetic Field Laboratory – Florida State University (NHMFL – FSU) (FLA01633), 
Southern Bell Trailer Park (FLA010151), Western Estates Mobile Home Park (MHP) 

 
Florida Department of Environmental Protection 

21 



FINAL TMDL Report:  Ochlockonee–St. Marks Basin; Munson Slough, WBID 807D (DO), Lake Munson,  
WBID 807C (DO, Nutrients [TSI], and Turbidity), and Munson Slough below Lake Munson, WBID 807  

(DO and Un-ionized Ammonia); June 7, 2013 
 
(FLA010152), Lake Bradford Road Wastewater Treatment Plant (WWTP) (FLA010140), and 
T.P. Smith Water Reclamation Facility (WRF) (FLA010139).  

Ready Mix USA – Mosely Street Plant, Florida Rock – Tallahassee, and Trinity Materials Plant 
32 are considered general industrial waste permits and discharge to a Type I pond.  No 
monitoring is required for these ponds, and they only discharge during wet weather events.  The 
Department does not consider nutrients from these facilities to be a source to the impaired 
waters.  The Ready Mix USA – Mosely Street Plant was permitted on May 7, 2007, and is not 
due for permit renewal until May 6, 2012.  Florida Rock – Tallahassee was originally permitted 
on February 5, 2001, with a current status of active and is not due for renewal until February 5, 
2011.  Trinity Materials Plant 32 was originally permitted on December 28,1995, with a current 
status of active .  None of these facilities is considered a source of nutrients.   

NHMFL – FSU is located south of Roberts Ave. and east of WDD/Munson Slough.  It develops 
and operates high magnetic field facilities that are used for several scientific research projects.  
NHMFL buildings produce wastewater from air-conditioning condensate and cooling tower 
blowdown water.  This wastewater is then land applied by a timed and zone irrigation system to 
the public area surrounding the NHMFL facilities.  NHMFL is not considered a source of 
nutrients. 

Sandstone Ranch WWTF is located south of Blountstown Highway and north of Bradford Brook.  
Sandstone is a 0.0707-million-gallons-per-day (MGD) annual average daily flow (AADF) WWTF 
with a rapid infiltration basin system consisting of two percolation ponds.  This system currently 
contains surge tanks, influent screening, aeration, and anoxic zone, a reaeration zone 
clarification, and disinfection.  Sandstone Ranch WWTF will be undergoing construction to 
expand the existing WWTP from 0.070 to 0.25 MGD AADF.  The proposed headworks will 
consist of a mechanical screen unit, two-basin aerobic Sequential Batch Reactor (SBR) system 
to be operated on a four-cycle per day per basin schedule, two chlorine contact chambers, two 
sludge digesters, and two sludge-drying beds.  Residuals are aerobically digested on beds and 
transported to the Lake Jackson WWTP.  The Sandstone Ranch facility is not considered a 
significant source of nutrients.    

Southern Bell Trailer Park is located north of U.S. Highway 90 and to the west of North Gum 
Branch Creek.  It is a 0.025-MGD AADF activated sludge WWTF with a slow-rate public access 
system and a surface drip irrigation system consisting of two half-acre fields.  Southern Bell 
Trailer Park contains a grease trap, a wet well, a surge tank, an anoxic tank, five aeration tanks, 
two clarifiers, two pyradeck polishing clarifiers, two chlorine contact chambers, two digestor 
tanks, a microaeration tank, and a reclaimed water pump tank.  Recently, the facility has had a 
number of compliance issues, ranging from the failure to have a certified operator to not 
complying with the monitoring requirements of the permit.  Southern Bell Trailer Park recently 
also had a sewage leak, which is believed to be due to a lack of maintenance.  This facility is 
not considered a significant source of nutrients.  

Lake Bradford Estates MHP is located east of Lake Bradford Rd. and west of Black Swamp.  It 
is a 0.043-MGD AADF activated sludge WWTF with an absorption field and land application 
system.  The system consists of three absorption beds with a capacity of 0.043 MGD.  Lake 
Bradford Estates MHP contains equalization, nitrification/denitrification, reaeration, secondary 
clarification, chlorination, and digester.  Residuals are transported to the T.P. Smith WRF for 
treatment and disposal.  In the past, Lake Bradford Estates MHP has had a compliance issue.  
This facility is not considered to be a significant source of nutrients.  

 
Florida Department of Environmental Protection 

22 



FINAL TMDL Report:  Ochlockonee–St. Marks Basin; Munson Slough, WBID 807D (DO), Lake Munson,  
WBID 807C (DO, Nutrients [TSI], and Turbidity), and Munson Slough below Lake Munson, WBID 807  

(DO and Un-ionized Ammonia); June 7, 2013 
 
Western Estates MHP is located north of Blountstown Highway and to the south of West Gum 
Branch Creek.  It is a 0.02-MGD AADF activated sludge WWTF.  The system contains a Part IV 
rapid-rate land application system, consisting of two dual absorption beds.  Western Estates 
MHP operates an extended aeration mode.  The treatment facility has provisions for nitrification, 
denitrification, reaeration, secondary clarification, filter, disinfection, dozing tank, and aerobic 
digestion of residuals.  Residuals are transported to a Class I or II landfill or a residual 
management facility for further treatment and disposal.  In the past, Western Estates MHP has 
had a number of compliance issues due to a lack of maintenance on the system.  At one point, it 
was trying to tie into COT sewer service.  This facility is not considered a significant source of 
nutrients.  

The Lake Bradford Road WWTF is located between Lake Bradford Road and the CDD.  The 
WWTF is a 4.5-MGD AADF but will be modified to a membrane bioreactor process advanced 
wastewater treatment (AWT) plant producing reclaimed water.  The system currently contains 
reclaimed water that is pumped to an existing slow-rate restricted public access facility outside 
the Munson Slough/Lake Munson watershed.  Southeast Farm Spray Field is operated and 
monitored by the T.P. Smith WRF and is regulated under Permit Number FLA010139.   

Along with the Southeast Farm Spray Field, a new 4.5-MGD AADF slow-rate public access 
system will be built.  The construction date will be determined after a feasibility study is 
conducted.  The modified treatment process will include coarse screening, grit removal, a flow 
equalization tank, primary clarification, fine screening, four-stage Bardenpho nitrogen removal 
process, membrane filtration, high-level disinfection using sodium hypochlorite, and a 1.0-
million-gallon reclaimed water storage tank.  All or part of the influent flow can be redirected to 
the T.P. Smith WRF for treatment.  Residuals are not treated at this facility; primary sludge from 
the primary clarifiers and waste-activated sludge from the Bardenpho process are transferred 
via the COT sewage collection system to the T.P. Smith WRF for further treatment.  As of 
February 3, 2008, the Lake Bradford Road WWTF discontinued processing flows.  This is due to 
the upgrades that are occurring to the plant.  The WWTF is unlikely to be a source of nutrients 
to the watershed, and this facility is not considered a source.   

The T.P. Smith WRF is located at the corner of Capital Circle and Springhill Road and to the 
west of Munson Slough.  The facility is a modified 26.5-MGD AADF existing treatment system 
but will be modified to a four-stage Bardenpho-type activated-sludge process, AWT plant 
producing reclaimed water.  The T.P Smith WRF consists of a 23.25-MDG AADF and a 7.31-
MGD AADF slow-rate restricted public access system, located outside the Munson Slough/Lake 
Munson watershed at the Southeast Farm Spray Field.  Another 0.8-MDG AADF slow-rate 
restricted public access system is located in the Munson Slough/Lake Munson watershed at the 
T.P. Smith WRF.   

A new 1.2-MGD AADF slow-rate public access system is the planning stages and will consist of 
reclaimed water.  The modified treatment system consists of new headworks and three 
substantially modified treatment trains: Train 2 (6.9 MGD), Train 3 (6.9 MGD), and Train 4 (12.7 
MGD).  Pretreatment at the new headworks consists of coarse screening, grit removal, odor 
mitigation, and flow equalization.  Flow equalization is used if storm flows exceed 53 MGD peak 
hourly flow; it consists of a diversion structure and a 30-MGD flow equalization basin.  The 
modified treatment process at each of the three trains includes primary clarification, primary 
effluent pumping, four-stage Bardenpho nitrogen removal process, secondary clarification, 
tertiary filtration with deep-bed sand filters, high-level disinfection using chlorine, and 97 million 

 
Florida Department of Environmental Protection 

23 



FINAL TMDL Report:  Ochlockonee–St. Marks Basin; Munson Slough, WBID 807D (DO), Lake Munson,  
WBID 807C (DO, Nutrients [TSI], and Turbidity), and Munson Slough below Lake Munson, WBID 807  

(DO and Un-ionized Ammonia); June 7, 2013 
 
gallons of reclaimed water storage in six effluent storage ponds at the T.P. Smith WRF.  The 
facility is not considered a source of nutrients.   

Tables 4.4a through 4.4d contain a summary of annual point source loads to Munson Slough as 
of 1975.  Appendix A of the Supplemental Information report contains annual summaries for 
1970 to 1984.  A comprehensive summary of wastewater loading to the St. Marks–Wakulla 
River Basin was also compiled by the NWFWMD (Chellette et al. 2002).   

Table 4.1 Potential Point Sources in the Munson Slough/Lake 
Munson Watershed  

- = Empty cell/no data 
NPDES 
Permit 

Number Facility Name 
City Mailing 

Address 
Type of 
Facility 

Facility 
Status 

Design 
Capacity 

(MGD) Watershed WBID 

FLA010148 Lake Bradford Estates 
MHP WWTF Tallahassee Domestic Active 0.043 Munson Slough 807D 

FLA010151 Southern Bell Trailer 
Park WWTP Tallahassee Domestic Active 0.025 Munson Slough 807D 

FLA016533 NHMFL – FSU Tallahassee Industrial Active 0.075 Munson Slough 857 

FLA010167 Sandstone Ranch 
WWTF Tallahassee Domestic Active 0.0707 Munson Slough 878B 

FLA010152 Western Estates MHP 
WWTP Tallahassee Domestic Active 0.02 Munson Slough 807D 

FLA010139 T.P. Smith WRF Tallahassee Domestic Active 27.5 Munson Slough 
and Wakulla River 807D 

FLA010140 Lake Bradford Road 
WWTP Tallahassee Domestic Active 4.5 Wakulla River 857 

FLA470759 Woodville Hwy. Sand 
Mine Tallahassee Industrial Active - Munson Slough 807 

FLG110726 Superior Redi-Mix –  
Plant #2 Tallahassee Industrial Active - Munson Slough 807 

FLA188590 Neff Rental Tallahassee Industrial Active - Munson Slough 807 
FLA010163 Dollar Rent A Car Tallahassee Industrial Active - Munson Slough 878B 

FLA010160 Flint Equipment 
Company Tallahassee Industrial Active - Munson Slough 807D 

FLG110319 Florida Rock –  
Tallahassee Plant Tallahassee Industrial Active 

Only 
during wet 
weather 

Munson Slough 857 

FLG110358 Ready Mix USA –  
Mosley St. Plant Tallahassee Industrial Active 

Only 
during wet 
weather 

Munson Slough 857 

FLG110307 AMGI Plant #21 Tallahassee Industrial Active 
Only 

during wet 
weather 

Munson Slough 807 

 
  

 
Florida Department of Environmental Protection 

24 



FINAL TMDL Report:  Ochlockonee–St. Marks Basin; Munson Slough, WBID 807D (DO), Lake Munson,  
WBID 807C (DO, Nutrients [TSI], and Turbidity), and Munson Slough below Lake Munson, WBID 807  

(DO and Un-ionized Ammonia); June 7, 2013 
 

 

Figure 4.1 Wastewater Facilities in the Lake Munson Watershed 

  

 
Florida Department of Environmental Protection 

25 



FINAL TMDL Report:  Ochlockonee–St. Marks Basin; Munson Slough, WBID 807D (DO), Lake Munson,  
WBID 807C (DO, Nutrients [TSI], and Turbidity), and Munson Slough below Lake Munson, WBID 807  

(DO and Un-ionized Ammonia); June 7, 2013 
 
Municipal Separate Storm Sewer System Permittees 

Within the Munson Slough/Lake Munson watershed, the stormwater collection systems owned 
and operated by Leon County, COT, and Florida Department of Transportation (FDOT) District 
3 in Leon County are covered by Phase I NPDES municipal separate storm sewer system 
(MS4) permits.  Leon County and FDOT are co-permittees (FLS000033), while COT 
(FLS000034) is the other major permit holder.  Phase II permits are held by FSU (FLR04E051), 